Technical Package
Cover Page

This file contains the following documents:

1.

2
3.
4

Summary of application (in plain language)

First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)
Second notice (NAPD-Notice of Preliminary Decision)

Application materials

Draft permit

Technical summary or fact sheet



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

%mnll

PLAIN LANGUAGE SUMMARY FOR TPDES OR
TLAP PERMIT APPLICATIONS

(

TCEQ

Plain Language Summary Template and Instructions for Texas
Pollutant Discharge Elimination System (TPDES) and Texas
Land Application (TLAP) Permit Applications

Applicants should use this template to develop a plain language summary as required by
Title 30, Texas Administrative Code (30 TAC), Chapter 39, Subchapter H. Applicants may
modify the template as necessary to accurately describe their facility as long as the summary
includes the following information: (1) the function of the proposed plant or facility; (2) the
expected output of the proposed plant or facility; (3) the expected pollutants that may be
emitted or discharged by the proposed plant or facility; and (4) how the applicant will control
those pollutants, so that the proposed plant will not have an adverse impact on human health
or the environment.

Fill in the highlighted areas below to describe your facility and application in plain language.
Instructions and examples are provided below. Make any other edits necessary to improve
readability or grammar and to comply with the rule requirements.

If you are subject to the alternative language notice requirements in 30 TAC Section 39.426,
you must provide a translated copy of the completed plain language summary in the
appropriate alternative language as part of your application package. For your convenience,
a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

The City of Brady (CN600249866) operates the City of Brady Wastewater Treatment Facility
(RN101613693), a continuous flow-activated sludge system. The facility is located
approximately 5,000 feet east of the intersection of US Highway 87 and 6th Street, in Brady,
McCulloch County, Texas 76825.

This application is for a renewal to discharge treated domestic wastewater at an annual
average flow of 0.99 MGD.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical
Report 1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic Worksheet 4.0 in
the permit application package. Domestic wastewater is treated by fine screen, vortex grit

TCEQ-20972 (08/31/2023) Page 1 of 5
Wastewater Individual Permit Application, Plain Language Template



remover, aeration basins, secondary clarifiers, sludge holding tank, sludge screw press, and
UV disinfection.

TCEQ-20972 (08/31/2023) Page 2 of 5
Wastewater Individual Permit Application, Plain Language Template



TEXAS COMMISSION ON ENVIRONMENTAIL QUALITY

NOTICE OF RECEIPT OF APPLICATION AND
INTENT TO OBTAIN WATER QUALITY PERMIT
RENEWAL

PERMIT NO. WwQ0010132001

APPLICATION. City of Brady, P.O. Box 351, Brady, Texas 76825, has applied to the Texas
Commission on Environmental Quality (TCEQ) to renew Texas Pollutant Discharge Elimination
System (TPDES) Permit No. WQ0010132001 (EPA 1L.D. No. TX0034312) to authorize the
discharge of treated wastewater at a volume not to exceed a daily average flow of 990,000
gallons per day. The domestic wastewater treatment facility is located at 1311 East 6™ Street,
in the city of Brady, in McCulloch County, Texas 76825. The discharge route is from the plant
site to Brady Creek; thence to the San Saba River. TCEQ received this application on July 3,
2024. The permit application will be available for viewing and copying at Brady City Hall,
Entrance Way, 201 East Main Street, Brady, in McCulloch County, Texas prior to the date this
notice is published in the newspaper. The application, including any updates, and associated
notices are available electronically at the following webpage:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This
link to an electronic map of the site or facility's general location is provided as a public
courtesy and not part of the application or notice. For the exact location, refer to the
application.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-99.32,31.128333&level=18

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is
administratively complete and will conduct a technical review of the application. After
technical review of the application is complete, the Executive Director may prepare a draft
permit and will issue a preliminary decision on the application. Notice of the Application
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice
will contain the deadline for submitting public comments.

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a
public meeting on this application. The purpose of a public meeting is to provide the
opportunity to submit comments or to ask questions about the application. TCEQ will hold a
public meeting if the Executive Director determines that there is a significant degree of public
interest in the application or if requested by a local legislator. A public meeting is not a
contested case hearing.

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting
public comments, the Executive Director will consider all timely comments and prepare a
response to all relevant and material, or significant public comments. Unless the application



is directly referred for a contested case hearing, the response to comments, and the
Executive Director’s decision on the application, will be mailed to everyone who
submitted public comments and to those persons who are on the mailing list for this
application. If comments are received, the mailing will also provide instructions for
requesting reconsideration of the Executive Director’s decision and for requesting a
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial
in state district court.

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed
permit number; the location and distance of your property/activities relative to the
proposed facility; a specific description of how you would be adversely affected by the
facility in a way not common to the general public; a list of all disputed issues of fact that
you submit during the comment period and, the statement "[I/we] request a contested
case hearing." If the request for contested case hearing is filed on behalf of a group or
association, the request must designate the group’s representative for receiving future
correspondence; identify by name and physical address an individual member of the
group who would be adversely affected by the proposed facility or activity; provide the
information discussed above regarding the affected member’s location and distance from
the facility or activity; explain how and why the member would be affected; and explain
how the interests the group seeks to protect are relevant to the group’s purpose.

Following the close of all applicable comment and request periods, the Executive Director will
[...]
A closure plan for the Interim I facility shall be submitted at least 9o days prior to conducting such
activity.

D. Grit and grease treatment
1. Acceptance of grit and grease waste

Does the facility have a grit and/or grease processing facility onsite that treats and
decants or accepts transported loads of grit and grease waste that are discharged
directly to the wastewater treatment plant prior to any treatment?

O Yes No
If No, stop here and continue with Subsection E. Stormwater Management.
2. Grit and grease processing

Describe below how the grit and grease waste is treated at the facility. In your
description, include how and where the grit and grease is introduced to the treatment
works and how it is separated or processed. Provide a flow diagram showing how grit
and grease is processed at the facility.

N/A

3. Grit disposal

Does the facility have a Municipal Solid Waste (MSW) registration or permit for grit
disposal?
O Yes O No

If No, contact the TCEQ Municipal Solid Waste team at 512-239-2335. Note: A
registration or permit is required for grit disposal. Grit shall not be combined with
treatment plant sludge. See the instruction booklet for additional information on grit
disposal requirements and restrictions.

Describe the method of grit disposal.
N/A

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 65




4. Grease and decanted liquid disposal

Note: A registration or permit is required for grease disposal. Grease shall not be
combined with treatment plant sludge. For more information, contact the TCEQ
Municipal Solid Waste team at 512-239-2335.

Describe how the decant and grease are treated and disposed of after grit separation.
N/A

E. Stormwater management
1. Applicability
Does the facility have a design flow of 1.0 MGD or greater in any phase?
Yes 0 No
Does the facility have an approved pretreatment program, under 40 CFR Part 4037
O Yes No
If no to both of the above, then skip to Subsection F, Other Wastes Received.
2. MSGP coverage

Is the stormwater runoff from the WWTP and dedicated lands for sewage disposal
currently permitted under the TPDES Multi-Sector General Permit (MSGP), TXR0500007?

O Yes No

If yes, please provide MSGP Authorization Number and skip to Subsection F, Other
Wastes Received:

TXRO5 Click to enter text. or TXRNE Click to enter text.
If no, do you intend to seek coverage under TXR0500007
O  Yes No

3. Conditional exclusion

Alternatively, do you intend to apply for a conditional exclusion from permitting based
TXR0O50000 (Multi Sector General Permit) Part II B.2 or TXR050000 (Multi Sector
General Permit) Part V, Sector T 3(b)?

O Yes No

If yes, please explain below then proceed to Subsection F, Other Wastes Received:

N/A

4. Existing coverage in individual permit

Is your stormwater discharge currently permitted through this individual TPDES or
TLAP permit?

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 65



O Yes No

If yes, provide a description of stormwater runoff management practices at the site
that are authorized in the wastewater permit then skip to Subsection F, Other Wastes
Received.

N/A

5. Zero stormwater discharge

Do you intend to have no discharge of stormwater via use of evaporation or other
means?

O Yes No
If yes, explain below then skip to Subsection F. Other Wastes Received.

N/A

Note: If there is a potential to discharge any stormwater to surface water in the state as
the result of any storm event, then permit coverage is required under the MSGP or an
individual discharge permit. This requirement applies to all areas of facilities with
treatment plants or systems that treat, store, recycle, or reclaim domestic sewage,
wastewater or sewage sludge (including dedicated lands for sewage sludge disposal
located within the onsite property boundaries) that meet the applicability criteria of
above. You have the option of obtaining coverage under the MSGP for direct
discharges, (recommended), or obtaining coverage under this individual permit.

6. Request for coverage in individual permit

Are you requesting coverage of stormwater discharges associated with your treatment
plant under this individual permit?

O Yes No

If yes, provide a description of stormwater runoff management practices at the site for
which you are requesting authorization in this individual wastewater permit and
describe whether you intend to comingle this discharge with your treated effluent or
discharge it via a separate dedicated stormwater outfall. Please also indicate if you
intend to divert stormwater to the treatment plant headworks and indirectly discharge
it to water in the state.

N/A

Note: Direct stormwater discharges to waters in the state authorized through this
individual permit will require the development and implementation of a stormwater
pollution prevention plan (SWPPP) and will be subject to additional monitoring and

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 7 of 65



reporting requirements. Indirect discharges of stormwater via headworks recycling will
require compliance with all individual permit requirements including 2-hour peak flow
limitations. All stormwater discharge authorization requests will require additional
information during the technical review of your application.
F. Discharges to the Lake Houston Watershed
Does the facility discharge in the Lake Houston watershed?
O Yes No

If yes, attach a Sewage Sludge Solids Management Plan. See Example 5 in the instructions.
N/A
G. Other wastes received including sludge from other WWTPs and septic waste
1. Acceptance of sludge from other WWTPs
Does or will the facility accept sludge from other treatment plants at the facility site?
O  Yes No

If yes, attach sewage sludge solids management plan. See Example 5 of the
instructions.

In addition, provide the date the plant started or is anticipated to start accepting
sludge, an estimate of monthly sludge acceptance (gallons or millions of gallons), an

estimate of the BODs concentration of the sludge, and the design BODs concentration

of the influent from the collection system. Also note if this information has or has not
changed since the last permit action.

N/A

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

2. Acceptance of septic waste
Is the facility accepting or will it accept septic waste?
O Yes No
If yes, does the facility have a Type V processing unit?
O Yes O No
If yes, does the unit have a Municipal Solid Waste permit?
O Yes O No

If yes to any of the above, provide the date the plant started or is anticipated to start
accepting septic waste, an estimate of monthly septic waste acceptance (gallons or
millions of gallons), an estimate of the BOD; concentration of the septic waste, and the

design BODs concentration of the influent from the collection system. Also note if this
information has or has not changed since the last permit action.

N/A

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 8 of 65



Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

3. Acceptance of other wastes (not including septic, grease, grit, or RCRA, CERCLA or

as discharged by 1Us listed in Worksheet 6)

Is or will the facility accept wastes that are not domestic in nature excluding the

categories listed above?
O Yes No

If yes, provide the date that the plant started accepting the waste, an estimate how

much waste is accepted on a monthly basis (gallons or millions of gallons), a

description of the entities generating the waste, and any distinguishing chemical or
other physical characteristic of the waste. Also note if this information has or has not

changed since the last permit action.

N/A

Section 7.
50)

Is the facility in operation?
Yes O No

If no, this section is not applicable. Proceed to Section 8.

Pollutant Analysis of Treated Effluent (Instructions Page

If yes, provide effluent analysis data for the listed pollutants. Wastewater treatment
facilities complete Table 1.0(2). Water treatment facilities discharging filter backwash water,
complete Table 1.0(3). Provide copies of the laboratory results sheets. These tables are not
applicable for a minor amendment without renewal. See the instructions for guidance.

Note: The sample date must be within 1 year of application submission.

Table1.0(2) - Pollutant Analysis for Wastewater Treatment Facilities

Pollutant Average | Max No. of Sample | Sample
Conc. Conc. Samples | Type Date/Time

CBODs, mg/1 <2 <2 1 GRAB | 5/21/248:40
Total Suspended Solids, mg/1 | 11 11 1 GRAB 5/21/24 8:40
Ammonia Nitrogen, mg/1 0.15 0.15 1 GRAB 5/21/24 8:40
Nitrate Nitrogen, mg/1 <0.40 <0.40 1 GRAB 5/21/24 8:40
Total Kjeldahl Nitrogen, mg/1 | 2.20 2.20 1 GRAB 5/21/24 8:40
Sulfate, mg/1 63.5 63.5 1 GRAB 5/21/24 8:40
Chloride, mg/1 89 89 1 GRAB 5/21/24 8:40
Total Phosphorus, mg/1 2.62 2.62 1 GRAB 5/21/24 8:40
pH, standard units 7.1 7.1 1 GRAB 5/21/24 8:40
Dissolved Oxygen*, mg/1 6.5 6.5 1 GRAB 5/21/24 8:40

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report

Page 9 of 65




Chlorine Residual, mg/1 0.02 0.02 1 GRAB 5/21/24 8:40
E.coli (CFU/100ml) freshwater | 67 67 1 GRAB 5/21/24 8:40
Entercocci (CFU/100ml) N/A N/A 1 GRAB 5/21/24 8:40
saltwater

Total Dissolved Solids, mg/1 571 571 1 GRAB 5/21/24 8:40
Electrical Conductivity, 987 987 1 GRAB 5/21/24 8:40
pmohs/cm, t

Oil & Grease, mg/1 <7 <7 1 GRAB 5/21/24 8:40
Alkalinity (CaCO,)*, mg/1 348 348 1 GRAB 5/21/24 8:40

*TPDES permits only
1+TLAP permits only

Table1.0(3) - Pollutant Analysis for Water Treatment Facilities

Average |Max No. of Sample |Sample

Pollutant Conc. Conc. |Samples |Type |Date/Time

Total Suspended Solids, mg/1
Total Dissolved Solids, mg/1

pH, standard units

Fluoride, mg/1

Aluminum, mg/1

Alkalinity (CaCO3), mg/1

Section 8. Facility Operator (Instructions Page 50)

Facility Operator Name: Marty Martin

Facility Operator's License Classification and Level: Wastewater Treatment Operator B

Facility Operator's License Number: WWo0012480

Section 9. Sludge and Biosolids Management and Disposal
(Instructions Page 51)

A. WWTP’s Biosolids Management Facility Type
Check all that apply. See instructions for guidance
Design flow>= 1 MGD
Serves >= 10,000 people
Class I Sludge Management Facility (per 40 CFR § 503.9)
Biosolids generator

Biosolids end user - land application (onsite)

O 0Oo0oo0oo0o O

Biosolids end user - surface disposal (onsite)

O Biosolids end user - incinerator (onsite)

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 10 of 65



B. WWTP’s Biosolids Treatment Process

Check all that apply. See instructions for guidance.

O 0O0Ooo0o0o0o0coooooooood

X

Aerobic Digestion

Lime Stabilization

Heat Drying

Beta Ray Irradiation

Gamma Ray Irradiation

Pasteurization

Sludge Lagoon

C. Biosolids Management

Air Drying (or sludge drying beds)

Lower Temperature Composting

Higher Temperature Composting

Thermophilic Aerobic Digestion

Temporary Storage (< 2 years)
Long Term Storage (>= 2 years)
Methane or Biogas Recovery

Other Treatment Process: Sludge holding (partial stabilization and dewatering)

Preliminary Operation (e.g. grinding, de-gritting, blending)

Thickening (e.g. gravity thickening, centrifugation, filter press, vacuum filter)

Provide information on the intended biosolids management practice. Do not enter every
management practice that you want authorized in the permit, as the permit will authorize
all biosolids management practices listed in the instructions. Rather indicate the
management practice the facility plans to use.

Biosolids Management

Handler or Pathogen Vector .
Management Bulk or Bag Amount (dry . Attraction
: Preparer . . Reduction .
Practice Container metric tons) . Reduction
Type Options Opti
ption
Disposal in On-Site Not Applicable [112.64 (2022) |Class B: PSRP |Option 11:
Landfill Owner or Aerobic Biosolids
Operator Digestion covered at end
of each day

If “Other” is selected for Management Practice, please explain (e.g. monofill or transport to
another WWTP): N/A

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report

Page 11 of 65




D. Disposal site
Disposal site name: City of Brady Landfill
TCEQ permit or registration number: MSW 1732
County where disposal site is located: McCulloch

E. Transportation method
Method of transportation (truck, train, pipe, other): Truck
Name of the hauler: City of Brady
Hauler registration number: 22753
Sludge is transported as a:

Liquid O semi-liquid O semi-solid O solid

Section 10. Permit Authorization for Sewage Sludge Disposal
(Instructions Page 53)

A. Beneficial use authorization

Does the existing permit include authorization for land application of sewage sludge for
beneficial use?

O Yes No

If yes, are you requesting to continue this authorization to land apply sewage sludge for
beneficial use?

O Yes O No

If yes, is the completed Application for Permit for Beneficial Land Use of Sewage Sludge
(TCEQ Form No. 10451) attached to this permit application (see the instructions for
details)?

O Yes O No

B. Sludge processing authorization

Does the existing permit include authorization for any of the following sludge processing,
storage or disposal options?

Sludge Composting O Yes No
Marketing and Distribution of sludge O Yes No
Sludge Surface Disposal or Sludge Monofill O Yes No
Temporary storage in sludge lagoons O Yes No

If yes to any of the above sludge options and the applicant is requesting to continue this
authorization, is the completed Domestic Wastewater Permit Application: Sewage Sludge
Technical Report (TCEQ Form No. 10056) attached to this permit application?

O Yes O No

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 12 of 65



Section 11. Sewage Sludge Lagoons (Instructions Page 53)

Does this facility include sewage sludge lagoons?
O Yes No

If yes, complete the remainder of this section. If no, proceed to Section 12.

A. Location information

The following maps are required to be submitted as part of the application. For each map,
provide the Attachment Number.

e Original General Highway (County) Map:
Attachment: N/A
e USDA Natural Resources Conservation Service Soil Map:
Attachment: N/A
e Federal Emergency Management Map:
Attachment: N/A
» Site map:
Attachment: N/A
Discuss in a description if any of the following exist within the lagoon area. Check all that
apply.
Overlap a designated 100-year frequency flood plain
Soils with flooding classification
Overlap an unstable area

Wetlands

Located less than 60 meters from a fault

O 0Oo0oo0oao0o O

None of the above
Attachment: N/A

If a portion of the lagoon(s) is located within the 100-year frequency flood plain, provide
the protective measures to be utilized including type and size of protective structures:

N/A

B. Temporary storage information

Provide the results for the pollutant screening of sludge lagoons. These results are in
addition to pollutant results in Section 7 of Technical Report 1.0.

Nitrate Nitrogen, mg/kg: N/A
Total Kjeldahl Nitrogen, mg/kg: N/A
Total Nitrogen (=nitrate nitrogen + TKN), mg/kg: N/A

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 13 of 65



Phosphorus, mg/kg: N/A
Potassium, mg/kg: N/A
pH, standard units: N/A
Ammonia Nitrogen mg/kg: N/A
Arsenic: N/A
Cadmium: N/A
Chromium: N/A
Copper: N/A
Lead: N/A
Mercury: N/A
Molybdenum: N/A
Nickel: N/A
Selenium: N/A
Zinc: N/A
Total PCBs: N/A
Provide the following information:
Volume and frequency of sludge to the lagoon(s): N/A
Total dry tons stored in the lagoons(s) per 365-day period: N/A
Total dry tons stored in the lagoons(s) over the life of the unit: N/A

C. Liner information

Does the active/proposed sludge lagoon(s) have a liner with a maximum hydraulic
[...]
Please provide an updated PLS in English, to show the correct address matching the
response to item 1 of the NOD.

a. An updated PLS with the updated information is included with this correspondence.

The following is a portion of the Notice of Receipt of Application and Intent to Obtain a Water
Quality Permit which contains information relevant to your application. Please read it carefully
and indicate if it contains any errors or omissions. The complete notice will be sent to you once
the application is declared administratively complete.
a. Please revise the following sentences of the NORI as follows:
i.  The domestic wastewater treatment facility is located approximately 5,000 feet
east of the intersection of US Highway 87 and 6th Street, in Brady, in McCulloch
County, Texas 76825.
ii.  The permit application will be available for viewing and copying at Brady City
Hall, Plaeard—at—-Entrance Way, 201 East Main Street, Brady, in McCulloch
County, Texas prior to the date this notice is published in the newspaper.




Ms. Calhoun
7/12/2024
Page 2 of 2

iii. Further information may also be obtained from City of Brady at the address
stated above or by calling Mr. Steven Miller, P.E., Public Works Director, at 325-
597-2244 Extension 206 3005.

In addition, Mr. Steven Miller’s phone number extension has recently been changed. Attached are the
Administrative Report forms to reflect the update. Please feel free to contact Mr. Steven Miller with the
City of Brady or me for additional information as necessary.

Sincerely,

Cdz’.ij\w/

Cassandra Villarreal, M.S.
Freese and Nichols, Inc.

cc: Mr. Steven Miller, City of Brady
Mr. Marty Martin, City of Brady
File BRD24175

Attachments

BRD24175



Updated Core Data Form



TCEQ Use Only

TCEQ Core Data Form

For detailed instructions on completing this form, please read the Core Data Form Instructions or call 512-239-5175.

SECTION I: General Information

1. Reason for Submission (If other is checked please describe in space provided.)

[ New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.)

XI Renewal (Core Data Form should be submitted with the renewal form) [] other

2. Customer Reference Number (if issued) 3. Regulated Entity Reference Number (if issued)

Follow this link to search
for CN or RN numbers in

CN 600249866 Central Registry** RN 101613693

SECTION II: Customer Information

4. General Customer Information 5. Effective Date for Customer Information Updates (mm/dd/yyyy) 5/6/2024

[1 New Customer [X] Update to Customer Information [ change in Regulated Entity Ownership
[CJchange in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State
(SOS) or Texas Comptroller of Public Accounts (CPA).

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:
City of Brady
7. TX SOS/CPA Filing Number 8. TX State Tax ID (11 digits) 9. Federal Tax ID 10. DUNS Number (if
applicable)
(9 digits)
11. Type of Customer: |:| Corporation |:| Individual Partnership: |:| General |:| Limited
Government: [X] City [] County [] Federal [] Local [] State [] Other [ sole Proprietorship [J other:
12. Number of Employees 13. Independently Owned and Operated?
[Jo-20 X 21-100 [J101-250 [J251-500 []501 and higher X Yes [ no

14. Customer Role (Proposed or Actual) — as it relates to the Regulated Entity listed on this form. Please check one of the following

|:|0wner |:| Operator |z Owner & Operator D Oth
er:

[Joccupational Licensee  [] Responsible Party [ vcr/BsA Applicant

P.O. Box 351
15. Mailing
Address:

City Brady State X ZIP 76825 ZIP+4
16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable)
N/A smiller@bradytx.us
18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable)

TCEQ-10400 (11/22) Page 1 of 3




( 325 )597-2244 3005 ( 325 ) 597-2068

SECTION III: Requlated Entity Information

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)

[] New Regulated Entity  [] Update to Regulated Entity Name  [X] Update to Regulated Entity Information

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such
as Inc, LP, or LLC).

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)

City of Brady Wastewater Treatment Plant

N/A
23. Street Address of /
the Regulated Entity:
(No PO Boxes) _
City Brady State X ZIP 76825 ZIP+4
24. County McCulloch

If no Street Address is provided, fields 25-28 are required.

25. Description to
Located approximately 5,000 feet east of the intersection of US Highway 87 and 6th Street
Physical Location:

26. Nearest City State Nearest ZIP Code

Brady TX 76825

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be
used to supply coordinates where none have been provided or to gain accuracy).

27. Latitude (N) In Decimal: 31.128072 28. Longitude (W) In Decimal: -99.319986
Degrees Minutes Seconds Degrees Minutes Seconds
31 07 41.06 -99 19 11.95
29. Primary SIC Code 30. Secondary SIC Code 31. Primary NAICS Code 32. Secondary NAICS Code
(4 digits) (4 digits) (5 or 6 digits) (5 or 6 digits)
4952 N/A 221320 N/A
33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)
Domestic wastewater treatment
P.O. Box 351
34. Mailing
Address:
City Brady State ™ ZIP 76825 ZIP +4
35. E-Mail Address: smiller@bradytx.us
36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable)
(325)597-2244 3005 (325) 597-2068

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data Form instructions for additional guidance.

TCEQ-10400 (11/22) Page 2 of 3



[[] bam Safety

[] pistricts

[] edwards Aquifer

[J Emissions Inventory Air

[J industrial Hazardous Waste

|:| New Source

] Municipal Solid Waste . ] [J ossF [ petroleum Storage Tank dpws
Review Air

[ sludge [] storm Water [ Title v Air [ ires [J used oil

[ voluntary Cleanup [X] wastewater [J wastewater Agriculture [J water Rights [ other:

WQ0010132001

SECTION 1V: Preparer Information

40. Name:

Cassandra Villarreal

41, Title: Environmental Scientist

42. Telephone Number

43. Ext./Code

44. Fax Number

45. E-Mail Address

(817)735-7294

N/A

(817) 735-7492

cassandra.villarreal@freese.com

SECTION V: Authorized Signature

46. By my signature below, | certify, to the best of my knowledge, that the information provided in this form is true and complete, and that | have signature authority
to submit this form on behalf of the entity specified in Section Il, Field 6 and/or as required for the updates to the ID numbers identified in field 39.

Company: Freese and Nichols, Inc. Job Title: Enviornmental Scientist
Name (In Print): Cassandra Villarreal Phone: (817) 735- 7294
Signature: Q{\MW\A«L Date: 7/11/2024

TCEQ-10400 (11/22)

Page 3 of 3



Cassie Villarreal
Image


Updated Plain Language Summary



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

PLAIN LANGUAGE SUMMARY FOR TPDES OR
TLAP PERMIT APPLICATIONS

2.

Plain Language Summary Template and Instructions for Texas
Pollutant Discharge Elimination System (TPDES) and Texas
Land Application (TLAP) Permit Applications

Applicants should use this template to develop a plain language summary as required by
Title 30, Texas Administrative Code (30 TAC), Chapter 39, Subchapter H. Applicants may
modify the template as necessary to accurately describe their facility as long as the summary
includes the following information: (1) the function of the proposed plant or facility; (2) the
expected output of the proposed plant or facility; (3) the expected pollutants that may be
emitted or discharged by the proposed plant or facility; and (4) how the applicant will control
those pollutants, so that the proposed plant will not have an adverse impact on human health
or the environment.

Fill in the highlighted areas below to describe your facility and application in plain language.
Instructions and examples are provided below. Make any other edits necessary to improve
readability or grammar and to comply with the rule requirements.

If you are subject to the alternative language notice requirements in 30 TAC Section 39.426,
you must provide a translated copy of the completed plain language summary in the
appropriate alternative language as part of your application package. For your convenience,
a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

The City of Brady (CN600249866) operates the City of Brady Wastewater Treatment Facility
(RN101613693), a continuous flow-activated sludge system. The facility is located
approximately 5,000 feet east of the intersection of US Highway 87 and 6th Street, in Brady,
McCulloch County, Texas 76825.

This application is for a renewal to discharge treated domestic wastewater at an annual
average flow of 0.99 MGD.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical
Report 1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic Worksheet 4.0 in
the permit application package. Domestic wastewater is treated by fine screen, vortex grit

TCEQ-20972 (08/31/2023) Page 1 of 5
Wastewater Individual Permit Application, Plain Language Template



remover, aeration basins, secondary clarifiers, sludge holding tank, sludge screw press, and
UV disinfection.

TCEQ-20972 (08/31/2023) Page 2 of 5
Wastewater Individual Permit Application, Plain Language Template



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que estd siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

N/A
INSTRUCTIONS
1. Enter the name of applicant in this section. The applicant name should match the

name associated with the customer number.

Enter the Customer Number in this section. Each Individual or Organization is issued a
unique 11-digit identification number called a CN (e.g. CN123456789).

. Choose “operates” in this section for existing facility applications or choose “proposes

to operate” for new facility applications.

Enter the name of the facility in this section. The facility name should match the name
associated with the regulated entity number.

. Enter the Regulated Entity number in this section. Each site location is issued a unique

11-digit identification number called an RN (e.g. RN123456789).

6. Choose the appropriate article (a or an) to complete the sentence.

7. Enter a description of the facility in this section. For example: steam electric generating

8.
9.

facility, nitrogenous fertilizer manufacturing facility, etc.
Choose “is” for an existing facility or “will be” for a new facility.

Enter the location of the facility in this section.

10.Enter the City nearest the facility in this section.

11.Enter the County nearest the facility in this section.

12.Enter the zip code for the facility address in this section.

13.Enter a summary of the application request in this section. For example: renewal to

discharge 25,000 gallons per day of treated domestic wastewater, new application to
discharge process wastewater and stormwater on an intermittent and flow-variable
basis, or major amendment to reduce monitoring frequency for pH, etc. If more than
one outfall is included in the application, provide applicable information for each
individual outfall.

14.List all pollutants expected in the discharge from this facility in this section. If

applicable, refer to the pollutants from any federal numeric effluent limitations that
apply to your facility.

15.Enter the discharge types from your facility in this section (e.g., stormwater, process

wastewater, once through cooling water, etc.)

TCEQ-20972 (08/31/2023) Page 3 of 5
Wastewater Individual Permit Application, Plain Language Template



16.Choose the appropriate verb tense to complete the sentence.

17.Enter a description of the wastewater treatment used at your facility. Include a
description of each process, starting with initial treatment and finishing with the
outfall/point of disposal. Use additional lines for individual discharge types if
necessary.

Questions or comments concerning this form may be directed to the Water Quality Division’s
Application Review and Processing Team by email at WQ-ARPTeam®@tceq.texas.gov or by
phone at (512) 239-4671.

TCEQ-20972 (08/31/2023) Page 4 of 5
Wastewater Individual Permit Application, Plain Language Template



Example
Individual Industrial Wastewater Application

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and are not federal enforceable representations of the permit application.

ABC Corporation (CN600000000) operates the Starr Power Station (RN10000000000), a two-
unit gas-fired electric generating facility. Unit 1 has a generating capacity of 393 megawatts
(MWs) and Unit 2 has a generating capacity of 528 MWs. The facility is located at 1356 Starr
Street, near the City of Austin, Travis County, Texas 78753.

This application is for a renewal to discharge 870,000,000 gallons per day of once through
cooling water, auxiliary cooling water, and also authorizes the following waste streams
monitored inside the facility (internal outfalls) before it is mixed with the other wastewaters
authorized for discharge via main Outfall 001, referred to as “previously monitored effluents”
(low-volume wastewater, metal-cleaning waste, and stormwater (from diked oil storage area
yards and storm drains)) via Outfall 001. Low-volume waste sources, metal-cleaning waste,
and stormwater drains on a continuous and flow-variable basis via internal Outfall 101.

The discharge of once through cooling water via Outfall 001 and low-volume waste and
metal-cleaning waste via Outfall 101 from this facility is subject to federal effluent limitation
guidelines at 40 CFR Part 423. The pollutants expected from these discharges based on 40
CFR Part 423 are: free available chlorine, total residual chlorine, total suspended solids, oil
and grease, total iron, total copper, and pH. Temperature is also expected from these
discharges. Additional potential pollutants are included in the Industrial Wastewater
Application Technical Report, Worksheet 2.0.

Cooling water and boiler make-up water are supplied by Lake Starr Reservoir. The City of
Austin municipal water plant (CN600000000, PWS 00000) supplies the facility’s potable water
and serves as an alternate source of boiler make-up water. Water from the Lake Starr
[...]
Municipal Solid Waste team at 512-239-2335.

Describe how the decant and grease are treated and disposed of after grit separation.
N/A

E. Stormwater management
1. Applicability
Does the facility have a design flow of 1.0 MGD or greater in any phase?
Yes 0 No
Does the facility have an approved pretreatment program, under 40 CFR Part 4037
O Yes No
If no to both of the above, then skip to Subsection F, Other Wastes Received.
2. MSGP coverage

Is the stormwater runoff from the WWTP and dedicated lands for sewage disposal
currently permitted under the TPDES Multi-Sector General Permit (MSGP), TXR0500007?

O Yes No

If yes, please provide MSGP Authorization Number and skip to Subsection F, Other
Wastes Received:

TXRO5 Click to enter text. or TXRNE Click to enter text.
If no, do you intend to seek coverage under TXR0500007
O  Yes No

3. Conditional exclusion

Alternatively, do you intend to apply for a conditional exclusion from permitting based
TXR0O50000 (Multi Sector General Permit) Part II B.2 or TXR050000 (Multi Sector
General Permit) Part V, Sector T 3(b)?

O Yes No

If yes, please explain below then proceed to Subsection F, Other Wastes Received:

N/A

4. Existing coverage in individual permit

Is your stormwater discharge currently permitted through this individual TPDES or
TLAP permit?

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 65



O Yes No

If yes, provide a description of stormwater runoff management practices at the site
that are authorized in the wastewater permit then skip to Subsection F, Other Wastes
Received.

N/A

5. Zero stormwater discharge

Do you intend to have no discharge of stormwater via use of evaporation or other
means?

O Yes No
If yes, explain below then skip to Subsection F. Other Wastes Received.

N/A

Note: If there is a potential to discharge any stormwater to surface water in the state as
the result of any storm event, then permit coverage is required under the MSGP or an
individual discharge permit. This requirement applies to all areas of facilities with
treatment plants or systems that treat, store, recycle, or reclaim domestic sewage,
wastewater or sewage sludge (including dedicated lands for sewage sludge disposal
located within the onsite property boundaries) that meet the applicability criteria of
above. You have the option of obtaining coverage under the MSGP for direct
discharges, (recommended), or obtaining coverage under this individual permit.

6. Request for coverage in individual permit

Are you requesting coverage of stormwater discharges associated with your treatment
plant under this individual permit?

O Yes No

If yes, provide a description of stormwater runoff management practices at the site for
which you are requesting authorization in this individual wastewater permit and
describe whether you intend to comingle this discharge with your treated effluent or
discharge it via a separate dedicated stormwater outfall. Please also indicate if you
intend to divert stormwater to the treatment plant headworks and indirectly discharge
it to water in the state.

N/A

Note: Direct stormwater discharges to waters in the state authorized through this
individual permit will require the development and implementation of a stormwater
pollution prevention plan (SWPPP) and will be subject to additional monitoring and

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 7 of 65



reporting requirements. Indirect discharges of stormwater via headworks recycling will
require compliance with all individual permit requirements including 2-hour peak flow
limitations. All stormwater discharge authorization requests will require additional
information during the technical review of your application.
F. Discharges to the Lake Houston Watershed
Does the facility discharge in the Lake Houston watershed?
O Yes No

If yes, attach a Sewage Sludge Solids Management Plan. See Example 5 in the instructions.
N/A
G. Other wastes received including sludge from other WWTPs and septic waste
1. Acceptance of sludge from other WWTPs
Does or will the facility accept sludge from other treatment plants at the facility site?
O  Yes No

If yes, attach sewage sludge solids management plan. See Example 5 of the
instructions.

In addition, provide the date the plant started or is anticipated to start accepting
sludge, an estimate of monthly sludge acceptance (gallons or millions of gallons), an

estimate of the BODs concentration of the sludge, and the design BODs concentration

of the influent from the collection system. Also note if this information has or has not
changed since the last permit action.

N/A

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

2. Acceptance of septic waste
Is the facility accepting or will it accept septic waste?
O Yes No
If yes, does the facility have a Type V processing unit?
O Yes O No
If yes, does the unit have a Municipal Solid Waste permit?
O Yes O No

If yes to any of the above, provide the date the plant started or is anticipated to start
accepting septic waste, an estimate of monthly septic waste acceptance (gallons or
millions of gallons), an estimate of the BOD; concentration of the septic waste, and the

design BODs concentration of the influent from the collection system. Also note if this
information has or has not changed since the last permit action.

N/A

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 8 of 65



Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

3. Acceptance of other wastes (not including septic, grease, grit, or RCRA, CERCLA or

as discharged by 1Us listed in Worksheet 6)

Is or will the facility accept wastes that are not domestic in nature excluding the

categories listed above?
O Yes No

If yes, provide the date that the plant started accepting the waste, an estimate how

much waste is accepted on a monthly basis (gallons or millions of gallons), a

description of the entities generating the waste, and any distinguishing chemical or
other physical characteristic of the waste. Also note if this information has or has not

changed since the last permit action.

N/A

Section 7.
50)

Is the facility in operation?
Yes O No

If no, this section is not applicable. Proceed to Section 8.

Pollutant Analysis of Treated Effluent (Instructions Page

If yes, provide effluent analysis data for the listed pollutants. Wastewater treatment
facilities complete Table 1.0(2). Water treatment facilities discharging filter backwash water,
complete Table 1.0(3). Provide copies of the laboratory results sheets. These tables are not
applicable for a minor amendment without renewal. See the instructions for guidance.

Note: The sample date must be within 1 year of application submission.

Table1.0(2) - Pollutant Analysis for Wastewater Treatment Facilities

Pollutant Average | Max No. of Sample | Sample
Conc. Conc. Samples | Type Date/Time

CBODs, mg/1 <2 <2 1 GRAB | 5/21/248:40
Total Suspended Solids, mg/1 | 11 11 1 GRAB 5/21/24 8:40
Ammonia Nitrogen, mg/1 0.15 0.15 1 GRAB 5/21/24 8:40
Nitrate Nitrogen, mg/1 <0.40 <0.40 1 GRAB 5/21/24 8:40
Total Kjeldahl Nitrogen, mg/1 | 2.20 2.20 1 GRAB 5/21/24 8:40
Sulfate, mg/1 63.5 63.5 1 GRAB 5/21/24 8:40
Chloride, mg/1 89 89 1 GRAB 5/21/24 8:40
Total Phosphorus, mg/1 2.62 2.62 1 GRAB 5/21/24 8:40
pH, standard units 7.1 7.1 1 GRAB 5/21/24 8:40
Dissolved Oxygen*, mg/1 6.5 6.5 1 GRAB 5/21/24 8:40

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report

Page 9 of 65




Chlorine Residual, mg/1 0.02 0.02 1 GRAB 5/21/24 8:40
E.coli (CFU/100ml) freshwater | 67 67 1 GRAB 5/21/24 8:40
Entercocci (CFU/100ml) N/A N/A 1 GRAB 5/21/24 8:40
saltwater

Total Dissolved Solids, mg/1 571 571 1 GRAB 5/21/24 8:40
Electrical Conductivity, 987 987 1 GRAB 5/21/24 8:40
pmohs/cm, t

Oil & Grease, mg/1 <7 <7 1 GRAB 5/21/24 8:40
Alkalinity (CaCO,)*, mg/1 348 348 1 GRAB 5/21/24 8:40

*TPDES permits only
1+TLAP permits only

Table1.0(3) - Pollutant Analysis for Water Treatment Facilities

Average |Max No. of Sample |Sample

Pollutant Conc. Conc. |Samples |Type |Date/Time

Total Suspended Solids, mg/1
Total Dissolved Solids, mg/1

pH, standard units

Fluoride, mg/1

Aluminum, mg/1

Alkalinity (CaCO3), mg/1

Section 8. Facility Operator (Instructions Page 50)

Facility Operator Name: Marty Martin

Facility Operator's License Classification and Level: Wastewater Treatment Operator B

Facility Operator's License Number: WWo0012480

Section 9. Sludge and Biosolids Management and Disposal
(Instructions Page 51)

A. WWTP’s Biosolids Management Facility Type
Check all that apply. See instructions for guidance
Design flow>= 1 MGD
Serves >= 10,000 people
Class I Sludge Management Facility (per 40 CFR § 503.9)
Biosolids generator

Biosolids end user - land application (onsite)

O 0Oo0oo0oo0o O

Biosolids end user - surface disposal (onsite)

O Biosolids end user - incinerator (onsite)

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 10 of 65



B. WWTP’s Biosolids Treatment Process

Check all that apply. See instructions for guidance.

O 0O0Ooo0o0o0o0coooooooood

X

Aerobic Digestion

Lime Stabilization

Heat Drying

Beta Ray Irradiation

Gamma Ray Irradiation

Pasteurization

Sludge Lagoon

C. Biosolids Management

Air Drying (or sludge drying beds)

Lower Temperature Composting

Higher Temperature Composting

Thermophilic Aerobic Digestion

Temporary Storage (< 2 years)
Long Term Storage (>= 2 years)
Methane or Biogas Recovery

Other Treatment Process: Sludge holding (partial stabilization and dewatering)

Preliminary Operation (e.g. grinding, de-gritting, blending)

Thickening (e.g. gravity thickening, centrifugation, filter press, vacuum filter)

Provide information on the intended biosolids management practice. Do not enter every
management practice that you want authorized in the permit, as the permit will authorize
all biosolids management practices listed in the instructions. Rather indicate the
management practice the facility plans to use.

Biosolids Management

Handler or Pathogen Vector .
Management Bulk or Bag Amount (dry . Attraction
: Preparer . . Reduction .
Practice Container metric tons) . Reduction
Type Options Opti
ption
Disposal in On-Site Not Applicable [112.64 (2022) |Class B: PSRP |Option 11:
Landfill Owner or Aerobic Biosolids
Operator Digestion covered at end
of each day

If “Other” is selected for Management Practice, please explain (e.g. monofill or transport to
another WWTP): N/A

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report

Page 11 of 65




D. Disposal site
Disposal site name: City of Brady Landfill
TCEQ permit or registration number: MSW 1732
County where disposal site is located: McCulloch

E. Transportation method
Method of transportation (truck, train, pipe, other): Truck
Name of the hauler: City of Brady
Hauler registration number: 22753
Sludge is transported as a:

Liquid O semi-liquid O semi-solid O solid

Section 10. Permit Authorization for Sewage Sludge Disposal
(Instructions Page 53)

A. Beneficial use authorization

Does the existing permit include authorization for land application of sewage sludge for
beneficial use?

O Yes No

If yes, are you requesting to continue this authorization to land apply sewage sludge for
beneficial use?

O Yes O No

If yes, is the completed Application for Permit for Beneficial Land Use of Sewage Sludge
(TCEQ Form No. 10451) attached to this permit application (see the instructions for
details)?

O Yes O No

B. Sludge processing authorization

Does the existing permit include authorization for any of the following sludge processing,
storage or disposal options?

Sludge Composting O Yes No
Marketing and Distribution of sludge O Yes No
Sludge Surface Disposal or Sludge Monofill O Yes No
Temporary storage in sludge lagoons O Yes No

If yes to any of the above sludge options and the applicant is requesting to continue this
authorization, is the completed Domestic Wastewater Permit Application: Sewage Sludge
Technical Report (TCEQ Form No. 10056) attached to this permit application?

O Yes O No

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 12 of 65



Section 11. Sewage Sludge Lagoons (Instructions Page 53)

Does this facility include sewage sludge lagoons?
O Yes No

If yes, complete the remainder of this section. If no, proceed to Section 12.

A. Location information

The following maps are required to be submitted as part of the application. For each map,
provide the Attachment Number.

e Original General Highway (County) Map:
Attachment: N/A
e USDA Natural Resources Conservation Service Soil Map:
Attachment: N/A
e Federal Emergency Management Map:
Attachment: N/A
» Site map:
Attachment: N/A
Discuss in a description if any of the following exist within the lagoon area. Check all that
apply.
Overlap a designated 100-year frequency flood plain
Soils with flooding classification
Overlap an unstable area

Wetlands

Located less than 60 meters from a fault

O 0Oo0oo0oao0o O

None of the above
Attachment: N/A

If a portion of the lagoon(s) is located within the 100-year frequency flood plain, provide
the protective measures to be utilized including type and size of protective structures:

N/A

B. Temporary storage information

Provide the results for the pollutant screening of sludge lagoons. These results are in
addition to pollutant results in Section 7 of Technical Report 1.0.

Nitrate Nitrogen, mg/kg: N/A
Total Kjeldahl Nitrogen, mg/kg: N/A
Total Nitrogen (=nitrate nitrogen + TKN), mg/kg: N/A

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 13 of 65



Phosphorus, mg/kg: N/A
Potassium, mg/kg: N/A
pH, standard units: N/A
Ammonia Nitrogen mg/kg: N/A
Arsenic: N/A
Cadmium: N/A
Chromium: N/A
Copper: N/A
Lead: N/A
Mercury: N/A
Molybdenum: N/A
Nickel: N/A
Selenium: N/A
Zinc: N/A
Total PCBs: N/A
Provide the following information:
Volume and frequency of sludge to the lagoon(s): N/A
Total dry tons stored in the lagoons(s) per 365-day period: N/A
Total dry tons stored in the lagoons(s) over the life of the unit: N/A

C. Liner information

Does the active/proposed sludge lagoon(s) have a liner with a maximum hydraulic
conductivity of 1x107 cm/sec?

O Yes O No

If yes, describe the liner below. Please note that a liner is required.

N/A

D. Site development plan
Provide a detailed description of the methods used to deposit sludge in the lagoon(s):

N/A

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 14 of 65



Attach the following documents to the application.

« Plan view and cross-section of the sludge lagoon(s)
Attachment: N/A

« Copy of the closure plan
Attachment: N/A

« Copy of deed recordation for the site
Attachment: N/A

« Size of the sludge lagoon(s) in surface acres and capacity in cubic feet and gallons
Attachment: N/A

« Description of the method of controlling infiltration of groundwater and surface
water from entering the site

Attachment: N/A
e Procedures to prevent the occurrence of nuisance conditions
Attachment: N/A

E. Groundwater monitoring

Is groundwater monitoring currently conducted at this site, or are any wells available for
groundwater monitoring, or are groundwater monitoring data otherwise available for the
sludge lagoon(s)?

O Yes O No

If groundwater monitoring data are available, provide a copy. Provide a profile of soil
types encountered down to the groundwater table and the depth to the shallowest
groundwater as a separate attachment.

Attachment: N/A

Section 12. Authorizations/Compliance/Enforcement (Instructions
Page 55)

A. Additional authorizations

Does the permittee have additional authorizations for this facility, such as reuse
authorization, sludge permit, etc?
[...]
of the problems, and probable pollutants.

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 59 of 65




Section 3. Significant Industrial User (SIU) Information and
Categorical Industrial User (CIU) (Instructions Page 90)

A. General information
Company Name: N/A
SIC Code: N/A
Contact name: N/A
Address: N/A
City, State, and Zip Code: N/A
Telephone number: N/A
Email address: N/A

B. Process information

Describe the industrial processes or other activities that affect or contribute to the SIU(s)
or CIU(s) discharge (i.e., process and non-process wastewater).

N/A

C. Product and service information

Provide a description of the principal product(s) or services performed.

N/A

D. Flow rate information

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 60 of 65




See the Instructions for definitions of “process” and “non-process wastewater.”
Process Wastewater:
Discharge, in gallons/day: N/A
Discharge Type: 0 Continuous O Batch O Intermittent
Non-Process Wastewater:
Discharge, in gallons/day: N/A
Discharge Type: 0 Continuous O Batch O Intermittent

E. Pretreatment standards
Is the SIU or CIU subject to technically based local limits as defined in the mstructions?
O Yes O No

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
4717

O Yes O No

If subject to categorical pretreatment standards, indicate the applicable category and
subcategory for each categorical process.

Category: Subcategories: Click to enter text.

Click or tap here to enter text. Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

F. Industrial user interruptions

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass
through, odors, corrosion, blockages) at your POTW in the past three years?

O Yes O No

If yes, identify the SIU, describe each episode, including dates, duration, description of
problems, and probable pollutants.

N/A

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 61 of 65



ATTACHMENT AR-1

Core Data Form



TCEQ Use Only

TCEQ Core Data Form

For detailed instructions on completing this form, please read the Core Data Form Instructions or call 512-239-5175.

SECTION I: General Information

1. Reason for Submission (If other is checked please describe in space provided.)

[ New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.)

XI Renewal (Core Data Form should be submitted with the renewal form) [] other

2. Customer Reference Number (if issued) 3. Regulated Entity Reference Number (if issued)

Follow this link to search
for CN or RN numbers in

CN 600249866 Central Registry** RN 101613693

SECTION II: Customer Information

4. General Customer Information 5. Effective Date for Customer Information Updates (mm/dd/yyyy) 5/6/2024

[1 New Customer [X] Update to Customer Information [ change in Regulated Entity Ownership
[CJchange in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State
(SOS) or Texas Comptroller of Public Accounts (CPA).

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:
City of Brady
7. TX SOS/CPA Filing Number 8. TX State Tax ID (11 digits) 9. Federal Tax ID 10. DUNS Number (if
applicable)
(9 digits)
11. Type of Customer: |:| Corporation |:| Individual Partnership: |:| General |:| Limited
Government: [X] City [] County [] Federal [] Local [] State [] Other [ sole Proprietorship [J other:
12. Number of Employees 13. Independently Owned and Operated?
[Jo-20 X 21-100 [J101-250 [J251-500 []501 and higher X Yes [ no

14. Customer Role (Proposed or Actual) — as it relates to the Regulated Entity listed on this form. Please check one of the following

|:|0wner |:| Operator |z Owner & Operator D Oth
er:

[Joccupational Licensee  [] Responsible Party [ vcr/BsA Applicant

P.O. Box 351
15. Mailing
Address:

City Brady State X ZIP 76825 ZIP+4
16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable)
N/A smiller@bradytx.us
18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable)

TCEQ-10400 (11/22) Page 1 of 3




( 325 )597-2244 3005 ( 325 ) 597-2068

SECTION III: Requlated Entity Information

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)

[] New Regulated Entity  [] Update to Regulated Entity Name  [X] Update to Regulated Entity Information

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such
as Inc, LP, or LLC).

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)

City of Brady Wastewater Treatment Plant

N/A
23. Street Address of /
the Regulated Entity:
(No PO Boxes) _
City Brady State X ZIP 76825 ZIP+4
24. County McCulloch

If no Street Address is provided, fields 25-28 are required.

25. Description to
Located approximately 5,000 feet east of the intersection of US Highway 87 and 6th Street
Physical Location:

26. Nearest City State Nearest ZIP Code

Brady TX 76825

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be
used to supply coordinates where none have been provided or to gain accuracy).

27. Latitude (N) In Decimal: 31.128072 28. Longitude (W) In Decimal: -99.319986
Degrees Minutes Seconds Degrees Minutes Seconds
31 07 41.06 -99 19 11.95
29. Primary SIC Code 30. Secondary SIC Code 31. Primary NAICS Code 32. Secondary NAICS Code
(4 digits) (4 digits) (5 or 6 digits) (5 or 6 digits)
4952 N/A 221320 N/A
33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)
Domestic wastewater treatment
P.O. Box 351
34. Mailing
Address:
City Brady State ™ ZIP 76825 ZIP +4
35. E-Mail Address: smiller@bradytx.us
36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable)
(325)597-2244 3005 (325) 597-2068

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data Form instructions for additional guidance.

TCEQ-10400 (11/22) Page 2 of 3



[[] bam Safety

[] pistricts

[] edwards Aquifer

[J Emissions Inventory Air

[J industrial Hazardous Waste

|:| New Source

] Municipal Solid Waste . ] [J ossF [ petroleum Storage Tank dpws
Review Air

[ sludge [] storm Water [ Title v Air [ ires [J used oil

[ voluntary Cleanup [X] wastewater [J wastewater Agriculture [J water Rights [ other:

WQ0010132001

SECTION 1V: Preparer Information

40. Name:

Cassandra Villarreal

41, Title: Environmental Scientist

42. Telephone Number

43. Ext./Code

44. Fax Number

45. E-Mail Address

(817)735-7294

N/A

(817) 735-7492

cassandra.villarreal@freese.com

SECTION V: Authorized Signature

46. By my signature below, | certify, to the best of my knowledge, that the information provided in this form is true and complete, and that | have signature authority
to submit this form on behalf of the entity specified in Section Il, Field 6 and/or as required for the updates to the ID numbers identified in field 39.

Company: Freese and Nichols, Inc. Job Title: Enviornmental Scientist
Name (In Print): Cassandra Villarreal Phone: (817) 735- 7294
Signature: Q{\MW\A«L Date: 7/11/2024

TCEQ-10400 (11/22)

Page 3 of 3



Cassie Villarreal
Image


ATTACHMENT AR-2

Plain Language Summary



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

PLAIN LANGUAGE SUMMARY FOR TPDES OR
TLAP PERMIT APPLICATIONS

2.

Plain Language Summary Template and Instructions for Texas
Pollutant Discharge Elimination System (TPDES) and Texas
Land Application (TLAP) Permit Applications

Applicants should use this template to develop a plain language summary as required by
Title 30, Texas Administrative Code (30 TAC), Chapter 39, Subchapter H. Applicants may
modify the template as necessary to accurately describe their facility as long as the summary
includes the following information: (1) the function of the proposed plant or facility; (2) the
expected output of the proposed plant or facility; (3) the expected pollutants that may be
emitted or discharged by the proposed plant or facility; and (4) how the applicant will control
those pollutants, so that the proposed plant will not have an adverse impact on human health
or the environment.

Fill in the highlighted areas below to describe your facility and application in plain language.
Instructions and examples are provided below. Make any other edits necessary to improve
readability or grammar and to comply with the rule requirements.

If you are subject to the alternative language notice requirements in 30 TAC Section 39.426,
you must provide a translated copy of the completed plain language summary in the
appropriate alternative language as part of your application package. For your convenience,
a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

The City of Brady (CN600249866) operates the City of Brady Wastewater Treatment Facility
(RN101613693), a continuous flow-activated sludge system. The facility is located
approximately 5,000 feet east of the intersection of US Highway 87 and 6th Street, in Brady,
McCulloch County, Texas 76825.

This application is for a renewal to discharge treated domestic wastewater at an annual
average flow of 0.99 MGD.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical
Report 1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic Worksheet 4.0 in
the permit application package. Domestic wastewater is treated by fine screen, vortex grit

TCEQ-20972 (08/31/2023) Page 1 of 5
Wastewater Individual Permit Application, Plain Language Template



remover, aeration basins, secondary clarifiers, sludge holding tank, sludge screw press, and
UV disinfection.

TCEQ-20972 (08/31/2023) Page 2 of 5
Wastewater Individual Permit Application, Plain Language Template



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que estd siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

N/A
INSTRUCTIONS
1. Enter the name of applicant in this section. The applicant name should match the

name associated with the customer number.

Enter the Customer Number in this section. Each Individual or Organization is issued a
unique 11-digit identification number called a CN (e.g. CN123456789).

. Choose “operates” in this section for existing facility applications or choose “proposes

to operate” for new facility applications.

Enter the name of the facility in this section. The facility name should match the name
associated with the regulated entity number.

. Enter the Regulated Entity number in this section. Each site location is issued a unique

11-digit identification number called an RN (e.g. RN123456789).

6. Choose the appropriate article (a or an) to complete the sentence.

7. Enter a description of the facility in this section. For example: steam electric generating

8.
9.

facility, nitrogenous fertilizer manufacturing facility, etc.
Choose “is” for an existing facility or “will be” for a new facility.

Enter the location of the facility in this section.

10.Enter the City nearest the facility in this section.

11.Enter the County nearest the facility in this section.

12.Enter the zip code for the facility address in this section.

13.Enter a summary of the application request in this section. For example: renewal to

discharge 25,000 gallons per day of treated domestic wastewater, new application to
discharge process wastewater and stormwater on an intermittent and flow-variable
basis, or major amendment to reduce monitoring frequency for pH, etc. If more than
one outfall is included in the application, provide applicable information for each
individual outfall.

14.List all pollutants expected in the discharge from this facility in this section. If

applicable, refer to the pollutants from any federal numeric effluent limitations that
apply to your facility.

15.Enter the discharge types from your facility in this section (e.g., stormwater, process

wastewater, once through cooling water, etc.)

TCEQ-20972 (08/31/2023) Page 3 of 5
Wastewater Individual Permit Application, Plain Language Template



16.Choose the appropriate verb tense to complete the sentence.

17.Enter a description of the wastewater treatment used at your facility. Include a
description of each process, starting with initial treatment and finishing with the
outfall/point of disposal. Use additional lines for individual discharge types if
necessary.

Questions or comments concerning this form may be directed to the Water Quality Division’s
Application Review and Processing Team by email at WQ-ARPTeam®@tceq.texas.gov or by
phone at (512) 239-4671.

TCEQ-20972 (08/31/2023) Page 4 of 5
Wastewater Individual Permit Application, Plain Language Template



Example
Individual Industrial Wastewater Application

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and are not federal enforceable representations of the permit application.

ABC Corporation (CN600000000) operates the Starr Power Station (RN10000000000), a two-
unit gas-fired electric generating facility. Unit 1 has a generating capacity of 393 megawatts
(MWs) and Unit 2 has a generating capacity of 528 MWs. The facility is located at 1356 Starr
Street, near the City of Austin, Travis County, Texas 78753.

This application is for a renewal to discharge 870,000,000 gallons per day of once through
cooling water, auxiliary cooling water, and also authorizes the following waste streams
monitored inside the facility (internal outfalls) before it is mixed with the other wastewaters
authorized for discharge via main Outfall 001, referred to as “previously monitored effluents”
(low-volume wastewater, metal-cleaning waste, and stormwater (from diked oil storage area
yards and storm drains)) via Outfall 001. Low-volume waste sources, metal-cleaning waste,
and stormwater drains on a continuous and flow-variable basis via internal Outfall 101.

The discharge of once through cooling water via Outfall 001 and low-volume waste and
metal-cleaning waste via Outfall 101 from this facility is subject to federal effluent limitation